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Applicant ~ HONGLI ZHIHUI GROUP CO.,LTD. GUANGZHOU BRANCH

oo dk HIREIX AR BRI S2HR316E

Address ROOM 316, BUILDING 2, NO.1, XIANKE Y1 ROAD, HUADONG TOWN, HUADU DISTRICT
GUANGZHOU, CHINA

PATF R R i SR {5 B B R R IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

FE A FR LED TOP(EMC)

Sample Name LED TOP(EMC)

FE U B 8 2019.01.03

Sample Received Date Jan. 3, 2019

B SRS 3 2019.01.03-2019.01.09

Testing Period Jan. 3, 2019 to Jan. 9, 2019

R E R IR T ER, W TR S Y (Ph), % (Cd), R He), 7S (Cr(VD), £
IRIKOK (PBBs), 2R — KMk (PBDEs), €% — FIERME (DBP, BBP, DEHP, DIBP) AT
b7 0

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

Ao A 47 1A W 45 R LAY

Test Method/Test Result(s) Please refer to the following page(s).

3 e > >
/7—% 427/2 Ho = 3% Fx
Reviewed by
f/( M /f:r SR
Date 2019.01.16
HHE
EZ?I?QXIE Technlcal Manager No. R187211593
A A IR 2 TR TRYINTE 5 22 DR 24 TE M A DX AR A R

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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ZE# Conclusion

A RiEbRE/ T84 4R
Tested Sample According to standard/directive Result
PRACHE i Ik BHROHS 164-2011/65/EU % HA& 1T 54 (EU) it
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment Pass

(EU) 2015/863

B R R o o R o R R R R R R R R R R R R R R o R R o R R e R e R R R R e R R R R e R R R R R e R R S R R S R R

P54 AR 5 536 2 BR B RoHS$64-2011/65/EU K HABITH54 (BU) 2015/863 %K (I BR1E -

Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with
amendment (EU) 2015/863.
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HMHHE Test Method
AT W7o R kalpsis
Test Item(s) Test Method Equipment(s)
B IEC 62321-5:2013 ICP-OES
Lead(Pb)
% IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
NS IEC 62321-7-2:2017H1/8ZIEC 62321-5:2013 I | UV-Vis/ICP-OES

Hexavalent Chromium(Cr(V1))

R EE
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

Phthalates (DBP, BBP, DEHP, DIBP)

LR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)
Z IR KT IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDES)
AR — R g IEC 62321-8:2017 GC-MS

Hotline:400-6788-333 E-mail:info

www.cti-cert.com

t.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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KWL R Test Result(s)

PR E Tested Item(s) LB Result T5 A H PR BE{E
MDL Limit

£+ Lead(Pb) N.D. 2 mg/kg 1000 mg/kg

%% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg

7% Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg

N Hexavalent Chromium(Cr(V1)) N.D. 8 mg/kg 1000 mg/kg

WRIHE Tested Item(s) 2B Result V] ﬁ%ﬁjlﬁ Eiﬁnf]ﬁlt

ZREEZ Polybrominated Biphenyls(PBBs)

—JREEZK Monobromobiphenyl N.D. 5 mg/kg

TRBEZE Dibromobiphenyl N.D. 5 mg/kg

—REEE Tribromobiphenyl N.D. 5 mg/kg

VUL Tetrabromobiphenyl N.D. 5 mg/kg

FIRIPEA Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg

7NYRICZE Hexabromobiphenyl N.D. 5 mg/kg

LIRIKZ Heptabromobiphenyl N.D. 5 mg/kg

JURIKZE Octabromobiphenyl N.D. 5 mg/kg

JUIREEZE Nonabromobipheny! N.D. 5 mg/kg

+REK Decabromobiphenyl N.D. 5 mg/kg

WRITE Tested Item(s) 2B Result vl ﬁ%ﬁjlﬁ Eiﬁrﬁ

Z R _FEt Polybrominated Diphenyl Ethers (PBDES)

—¥R XM Monobromodiphenyl ether N.D. 5 mg/kg

TR 2K Dibromodiphenyl ether N.D. 5 mg/kg

—=JR KMk Tribromodiphenyl ether N.D. 5 mg/kg

VUIR Mk Tetrabromodiphenyl ether N.D. 5 mg/kg

TR KM Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg

NI T 2KEF Hexabromodiphenyl ether N.D. 5 mg/kg

LR 2KE# Heptabromodiphenyl ether N.D. 5 mg/kg

JVIR —2KT# Octabromodiphenyl ether N.D. 5 mg/kg

JLIR — 8% Nonabromodiphenyl ether N.D. 5 mg/kg

+JR — XM Decabromodiphenyl ether N.D. 5 mg/kg

Hotline:400

88-333  www.cti-cert.com  E-mail:info@ rt.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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KWL R Test Result(s)

PR E Tested Item(s) LB Result T5 A H PR BE{E
MDL Limit

A —FEREE Phthalates (DBP, BBP, DEHP, DIBP)

AR HER — T fis Dibutyl N.D. 50 mg/kg 1000 mg/kg

phthalate(DBP)

CAS#:84-74-2

ARZR —HIR T ZEAC5EES Butyl benzyl N.D. 50 mg/kg 1000 mg/kg

phthalate(BBP)

CAS#:85-68-7

AR R (2-23) T N.D. 50 mg/kg 1000 mg/kg

Di-(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7

WA —HER —5 Tl Diisobutyl N.D. 50 mg/kg 1000 mg/kg

phthalate(DIBP)

CAS#:84-69-5

TR i /BB R LED CEEFARIIED

Tested Sample/Part Description LED (Tested as a whole)

#IE: ST, 88, RZEMETEEER.
R ERTFR, RRTEH—PRS, RRBEENR, RS RARRBAENERE &P ER
—ME—MERSE

-N.D. = KAath CUhTIrEta i iR)
-mg/kg =ppm= H iz —
-1000 mg/kg = 0.1%
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by

current equipment and technology. The result(s) shown on this report may be different from the
content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%

Hotline;400-6788-333  www.cti-cert.com  E-mail:info@:

com  Complaint call:0755-33681700
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KMIRFE Test Process
1. 48(Pb), 4B(Cd), 4%(Cr) Lead(Pb), Cadmium(Cd), Chromium(Cr)
ERE T AW S f 32 Y g e
Weigh sample and place it :> Addﬂg_)\{ﬁ_ﬁcﬂf‘)d :> Di e/s%f:ﬁ;; le
in a vessel igestion reagent g p
FHZRAK 09 TR A,
. 1) 7 VR AL P <: g |
Dry Ashing/ Residue
Alkali Fusion/ Ly
A ICP-OES EBETKER Acid Dissolution -
AN <:I Make up with ,1\,: Filtration
Analyzed by deionized water
ICP-OES VR
Solution

2. 7k(Hg) Mercury (Hg)

TR T e s o
Weigh sample and place itin a :>
microwave digestion vessel

IPANTEY 3m el
Add digestion reagent :‘>

T B Y A o R 5
Digest sample in microwave
digestion oven

L

FHBE /B2 & 1 T
VEAL <: il |
| Alkali Fusion/ Residue

Acid Dissolution o yE

A ICP-OES EETFKER o
o ¢=| Make up with (— Filtration
Analyzed by deionized water
ICP-OES

Solution

R\ W4
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3. AHH#&(Cr(VI)) Hexavalent Chromium (Cr(VI))

BT L 9m

~ 7N ~

Page 7 of 9

TR TR A e N
Weigh sample and place it — ﬂ”?\/ﬁ_ﬁ*ﬁﬂj o /%tf:ﬁnu |
in a vessel Add digestion reagent :> igest the sample
I INRF AR VRS IR pH 1 B, g
Add test solution : +  Adjust the pHvalue  K—] Cool and filter
of the solution

!

RS pH 1 HEETFKER
Adjust the pH value — > Make up with :>
of the solution deionized water

FI UV-Vis 43 #7
Analyzed by UV-Vis

4. ZIRBLI(PBBs), %R —IKEFPBDES)

Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

FREFE T EE FIA LI A H
Weigh sample and Extracted with organic

place it in a thimble 3 solvent I:>

G AR

Concentrate the extract

1l

F GC-MS Jr#f FAA BT E 25
Make up with
Analyzed by GC-MS — organic solvent —

R BA B BN
Transfer the extract into a
volumetric flask

N\ AY U0 Ny
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5. 4%% — H & Phthalates (DBP, BBP, DEHP, DIBP)
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PRERE ST FRAT HLVE R L IRATAEIH
Weigh sample and place Extracted with —N Concentrate the extract
it in a thimble organic solvent
Fi GC-MS J3#t FA WL 2 R R E A RN
Analyzed by GC-MS Make up with < Transfer the extract into a
organic solvent volumetric flask

\VA ) B2V d
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FE i B
Photo(s) of the sample(s)
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***T&%%ﬂi***
*** End of report ***

7 B Statement::
1 AR s O AE NS T B & Rk il J 4 & oAk
This report is considered invalidated without approval signature, special seal and the seal on the perforation;
2. FERKFEMEEREIEERA, RIEE N AR T, CTURMZSEH S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified,
3. AR R G5 RO 52 MHE i 51515
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4. RACTIBMHFZE, AFEI AR
Without written approval of CT1I, this report can’t be reproduced except in full;
AR s PSSO A SR SCNE R ZE R, bSO,

5
In case of any discrepancy between the English version and Chinese version of the testing reports (if

genrated), the Chinese version shall prevail.

E-mail:info@cti-cert.com  Complaint call:0755-33681700

Hotline;400-6788-333  www.cti-cert.com
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